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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100kHz BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.
(FCC Registration No.: 709623)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2016-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2016-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2016-05-28
Cable Schwarzbeck AK9513 ACRX1 2016-05-16
Cable Rosenberger N/A FP2RX2 2016-05-16
Cable Schwarzbeck AK9513 CRPX1 2016-05-28
Cable Schwarzbeck AK9513 CRRX2 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2016-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2016-05-16
100967-AP
Pre-Amplifier Lunar EM LNA26G40-40 ‘é2)81313102 2016-05-16
Horn Antenna AHS/USA SAS-573 184 2016-05-16
0.5M

Cable H+B SF104-26.5 289147/4 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2016-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2016-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2016-05-28
Signal Analyzer Agilent N9010A My53470879 | 2016-05-28
Power Meter Agilent PS-X10-100 N/A 2016-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2016-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2016-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2016-05-16
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2016-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2016-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02 | 2016-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2016-05-16




Produkte
Products

Prifbericht - Nr.: 17051839 002

Test Report No.

Seite 6 von 155
Page 6 of 155

2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use
The EUTs are 10.1” tablet with Wi-Fi, Bluetooth function.

These models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Value
10.1" Wi-Fi Android™ Tablet
DL1018A, MID1016-MA

Technical Specification
Kind of Equipment
Type Designation

FCCID XMF-MID1016
Operating Frequency band 2412 — 2462MHz
Extreme Temperature Range | -30~+75°C

Operation Voltage DC 3.7V (via built in battery)

DC 5V (via AC/DC adapter)

Antenna Gain

1.18dBi

Table 4: Technical Specification of Wi-Fi

Description
ltem IEEE 802.11n IEEE 802.11n
EEE802.11b | IEEE802.11g | jro0) (HT40)
Operating Frequency | 5445 _ 947 2412 ~ 2472 2412 ~ 2472 2422 ~ 2452
band (MHz)
Channel Number 13 13 13 9
OFDM OFDM (BPSK, | OFDM (BPSK,
Modulation BS?%&?B&%’ (DBPSK, QPSK, 16-QAM, | QPSK, 16-QAM,
’ DQPSK) 64-QAM) 64-QAM)
6,9, 12, 18, 24,
Data Rate (Mbps) 1,2, 5, 11 36, 48 54 MCSO ~ MCS7 | MCS0 ~ MCS7
Transmitter Output
Power (Typical) (dBm) 16 12 12 11
Media Access Protocol | CSMA/CA with | CSMA/CA with | CSMA/CA with | CSMA/CA with
ACK ACK ACK ACK
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Table 5: Carrier Frequency

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
2400 — 2483.5 MHz 4 2427 MHz 11 2462 MHz
5 2432 MHz
6 2437 MHz
7 2442 MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (2.4GHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.
According to clause 3.1, all tests were applied on model MID1016-MA only.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
Input: AC 100-240V, 50/60Hz, 0.35A
AC/DC Adapter | TEKA TEKA012-0502000UK Output: DC 5V, 2A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
Micro USB port 4 cores, non-shielded port, 3m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : Part 15.203

RSS-Gen Clause 6.7
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 1.18dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient
to comply with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard
Basic standard

Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-08-12

FCC Part 15.247(b)(3)

ANSI| C63.10: 2013

Clause 9.1 of KDB 558074 v03r01
1w

Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 6: Test result of Peak Output Power of 802.11b

Pass

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2412 18.82 30
Middle Channel 2437 18.60 30
High Channel 2462 18.65 30
Table 7: Test result of Peak Output Power of 802.11g
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 19.90 30
Middle Channel 2437 19.93 30
High Channel 2462 19.83 30
Table 8: Test result of Peak Output Power of 802.11n (HT20)
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 19.70 30
Middle Channel 2437 19.66 30
High Channel 2462 19.66 30
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Table 9: Test result of Peak Output Power of 802.11n (HT40)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2422 18.71 30
Middle Channel 2437 18.76 30
High Channel 2452 18.32 30
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5.1.3 6dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-08-12

FCC Part 15.247(a)(2)

ANSI| C63.10: 2013

Clause 8 of KDB 558074 v03r01
Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 10: Test result of 6dB Bandwidth of 802.11b

Channel Channel Frequency (MHz) 6dB Bandwidth (MHz)
Low Channel 2412 10.02
Mid Channel 2437 10.02
High Channel 2462 10.02

Table 11: Test result of 6dB Bandwidth of 802.11g

Channel Channel Frequency (MHz) 6dB Bandwidth (MHz)
Low Channel 2412 15.18
Mid Channel 2437 15.18
High Channel 2462 15.48

Table 12: Test result of 6dB Bandwidth of 802.11n (HT20)

Channel Channel Frequency (MHz) 6dB Bandwidth (MHz)
Low Channel 2412 15.18
Mid Channel 2437 15.18
High Channel 2462 15.18

Table 13: Test result of 6dB Bandwidth of 802.11n (HT40)

Channel Channel Frequency (MHz) 6dB Bandwidth (MHz)
Low Channel 2422 36.35
Mid Channel 2437 35.32
High Channel 2452 36.35

Pass
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5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT: Pass
Date of testing : 2015-08-12
Test standard : FCC part 15.247(d)
Basic standard : ANSI C63.10: 2013
Clause 13 of KDB 558074 v03r01
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A1

Ambient temperature : 25C

Relative humidity : 50%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11b

Low Channel

EN Agilent Spectrum Ana\ﬂer Channel Power
7

RF [ SENSE:INT] [ ALIGN AUTO  [04:12:34 PMAug 12, 2015

Center Freq 2. 412000000 GHz Center Freq: 2.412000000 GHz Radic Std: None Frequency
[ Trig: Free Run Avg|Held:>10110

#FGain:Low #Atten: 30 dB Radic Device: BTS

CenterFreq
2.412000000 GHz

#/BW 3 MHz 1 500000 MHz

Man
Channel Power Power Spectral Density

FreqOffset

18.82 dBm /10 MHz -51.18 dBm /Hz 0Hz

[ SENSE:INT] | ALIGN AUTO 05:37:09 PMAug 12, 2015

Start Freq 30. 000000 MHz ) Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 11/100

IFGain:Low Atten: 30 dB

Mkr1 24.815 2 GHz Auto Tune
Ref Offset 1 dB
1LO dBidiv Rfef 1§e00 dBm -40.404 dBm

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

BE Agilent Spectrum Analyzer - Channel Power
: ,

[ SENSE:INT] |

ALIGN AUTO |I]4:1214B PMAug 12,2015

Center Freq: 2.437000000 GHz
—, 1 T1rig: Free Run

[ ]
#FGain:Low #Atten: 30 dB

Radio $td: None

Avg|Hold:>1010

Radic Device: BTS

Channel Power

18.60 dBm /10 MHz

#VBW 3 MHz

Power Spectral Density

-51.40 dBm 1z

[ SENSE:INT] [

ALIGN AUTO

Avg Type: Log-Pwr

Trig: Free Run

PNO: Fast ()
" Atten: 30 dB

IFGain:Low

Avg|Hold: 91100

Ref Offset 1 dB

1LO dBldiv.  Ref 15.00 dBm

#VBW 300 kHz

Stop 25.00 GHz
Sweep 2.387 s (25000 pts

Frequency

CenterFreq
2.437000000 GHz

1 500000 MHz
Man

Freq Offset
0Hz

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17051839 002

Seite 20 von 155
Page 20 of 155

High Channel

BE Agilent Spectrum Analyzer - Channel Power

(I RF 50 Q AC
Center Freq 2.462000000 GHz

[ SENSE:INT] | ALIGN AUTO  [04:13:09 PMAug 12,2015

[ Trig: Free Run
#IFGain:Low

Center Freq: 2.462000000 GHz
Avg|Hold:>10/10

Radio $td: None

#Atten: 30 dB Radic Device: BTS

Channel Power

18.65 dBm /10 MHz

#VBW 3 MHz

Power Spectral Density

-51.35 dBm 1z

Start Freq 30. 00000 MHz

PNO: Fast ()

IFGain:Low

[ SENSE:INT] [ ALIGN AUTO

05:40:38 PMAug 12, 2015
Avg Type: Log-Pwr 4
Trig: Free Run Avg|Hold: 51100

Atten: 30 dB

Ref Offset 1 dB

1LO dBldiv.  Ref 15.00 dBm

#VBW 300 kHz

Mkr1 24.801 2 GHz
-39.946 dBm

Sweep 2.387 s (25000 pts

Frequency

CenterFreq
2.462000000 GHz

1500000 MHz
Man

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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Band Edge

BE Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO  [05:36:31 PMAug 12, 2015
Avg Type: Log-Pwr 4

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Auto Tune
Ref Offset 1 dB
Ref 15.00 dBm

Center Freq

2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Sweep 2.933 ms (1001 pts)

SENSE:INT] ALIGN AUTO |I]5:4I]114 PMAug 2015

Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Auto Tune
Ref Offset 1 dB
1L%gBJdiv Ref 15.00 dBm

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz
Man

Freq Offset
0Hz

Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (1001 pts)

MsG L) Alignment Completed
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Test Plot of Conducted spurious emissions measured in 100kHz

Bandwidth of 802.11g

Low Channel

EN Agilent Spectrum Ana\ﬂer Channel Power
7 o

) Trig: Free Run

L
#IFGain:Low

[ SENSE:INT] [ ALIGN AUTO  [04:13:48 PMAug 12,2015

Center Freq: 2.412000000 GHz
Avg|Held:>10110

Radic Std: None

#Atten: 30 dB Radio Device: BTS

Frequency

Channel Power

19.90 dBm / 15.2 MHz

#/BW 3 MHz

Power Spectral Density

-51.92 dBm /Hz

CenterFreq
2.412000000 GHz

2 280000 MHz
Man

Freq Offset
0Hz

Start Freq 30. ououo MHz
PNO: Fast ()
IFGain:Low

[ SENSE:INT] | ALIGN AUTO

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 151100

Atten: 30 dB

Ref Offset 1 dB
Ref 15.00 dBm

#VBW 300 kHz

Mkr1 24.852 2 GHz
-40.762 dBm

- ----------
Bl S | A S N R S R

Sweep 2.387 s (25000 pts

Auto Tune

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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Middle Channel

BE Agilent Spectrum Analyzer - Channel Power
: ,

[ SENSE:INT] |
Center Freq: 2.437000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALIGN AUTO |I]4:14132 PMAug 12,2015

Radio $td: None

[
#FGain:Low Radic Device: BTS

#VBW 3 MHz

Channel Power

19.93 dBm /15.2 MHz

Power Spectral Density

-51.88 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 8100

Trig: Free Run

PNO: Fast ()
" Atten: 30 dB

IFGain:Low

Mkr1 24.884 1 GHz

Ref Offset 1 dB -40.381 dBm

1LO dBldiv.  Ref 15.00 dBm

350 -|-------- 1

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (25000 pts

Frequency

CenterFreq
2.437000000 GHz

2 280000 MHz
Man

Freq Offset
0Hz

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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High Channel

BE Agilent Spectrum Analyzer - Channel Power
: ,

[ SENSE:INT] | ALIGN AUTO  [04:15:12 PMAug 12,2015
Center Freq: 2.462000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

1LO dBldiv Ref 15.00 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz esn

Auto Man

Channel Power Power Spectral Density

Freq Offset
19.83 dBm /15.2 MHz -51.99 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO 05:45:31 PMAug 12, 2015
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 5/100
IFGain:Low Atten: 30 dB

Mkr1 24.878 1 GHz Auto Tune
Ref Offset 1 dB
10 gBiaiv Ref 15.00 dBm b oo

12.515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Band Edge

BE Agilent Spectrum Analyzer - Swept SA

RF 50 Q  AC SENSE:INT]
Start Freq 2.390000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

|I]5:41 :55 PMAug 12,2015

Mkr1 2.400 00 GHz
Ref Offset 1 dB
1L%gB!div Reéf 1.’?.e00 dBm -37.833 dBm

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>100/100

|I]5:451I]B PMAug 12,2015

PNO: Fast (,) 1rig: Free Run

IFGain:Low Atten: 30 dB

Ref Offset 1 dB
Ref 15.00 dBm

#VBW 300 kHz Sweep 4.800 ms (1001 pts)

Auto Tune

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Auto Tune

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT20)

Low Channel

BN Agilent Spectrum Analyzer - Channel Power
7 S50Q AC

[ SENSE:INT] [ ALIGN AUTO  [04:15:39 PMAug 12, 2015
Center Freq: 2.412000000 GHz Radio Std: None Frequency
o) Trig: Free Run Avg|Held:>10110

#Atten: 30 dB Radic Device: BTS

RF
Center Freq 2.4

(
#IFGain:Low

CenterFreq
2.412000000 GHz

#VBW 3 MHz 2.280000 MHz
Auto Man

Channel Power Power Spectral Density

FreqOffset
19.70 dBm / 15.2 MHz -52.12 dBm /Hz

BE Agilent Spectrum Analyzer - Swept SA
i RE 50 Q  AC [ SENSE:INT] [ ALIGN AUTO
Start Freq 30.000000 MHz ) Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 6/100
IFGain:Low Atten: 30 dB

Mkr1 24.900 1 GHz Auto Tune
R 4,300 1Rz

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

BE Agilent Spectrum Analyzer - Channel Power

I RF 500 AC [ SENSE:INT] | ALIGN AUTO  [04:16:19 PMAug 12,2015
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

CenterFreq
2.437000000 GHz

#VBW 3 MHz 2 280000 MHz
Man

Channel Power Power Spectral Density
Freq Offset

19.66 dBm /15.2 MHz -52.15 dBm 1z 0 Hz

4 Q [ SENSE:INT] [ ALIGN AUTO
Start Freq 30. 000000 MHz . Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 121100

IFGain:Low Atten: 30 dB

Mkr1 24.928 1 GHz Auto Tune
Ref Offset 1 dB
10 dBidiv Ref 15.00 dBm e oz

i ---------- ——

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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High Channel

BE Agilent Spectrum Analyzer - Channel Power
: ,

[ SENSE:INT] | ALIGN AUTO  [04:16:42 PMAug 12,2015
Center Freq: 2.462000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

1LO dBldiv Ref 15.00 dBm

CenterFreq
2.462000000 GHz

Center 2462 GHz :
#Res BW 1 MHz #VBW 3 MHz esn

Auto Man

Channel Power Power Spectral Density

Freq Offset
19.66 dBm /15.2 MHz -52.16 dBm /Hz

[ SENSE:INT] [ ALIGN AUTO 05:50:32 PMAug 12, 2015
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 6/100
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 1 dB
1L%gBJdiv Ref 15.00 dBm

Mkr—RefLvl

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Band Edge

BE Agilent Spectrum Ana\yzer SweptSA

SENSE:INT]

ALIGN AUTO

|D5:46152 PMAug 12,2015

Start Freq 2 39000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 1 dB

1LO dBldiv.  Ref 15.00 dBm

Mkr1 2.400 00 GHz

-36.797 dBm

SENSE:INT]

ALIGN AUTO

|D5:49154 PMAug 12,2015

PNO: Fast (,) 1rig: Free Run

IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 1 dB
Ref 15.00 dBm

#VBW 300 kHz

Sweep 4.800 ms (1001 pts)

Auto Tune

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Auto Tune

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT40)

Low Channel

BN Agilent Spectrum Analyzer - Channel Power
d

RF 50 Q
Center Freq 2.422000000

[ SENSE:INT] [
Center Freq: 2.422000000 GHz
o) Trig: Free Run Avg|Held:>10110
#Atten: 30 dB

ALIGN AUTO [04:17:34 PMAug 12,2015

Radic Std: None

Frequency

GHz

i
#IFGain:Low Radio Device: BTS

Channel Power

18.71 dBm / 36.5 MHz

CenterFreq
2.422000000 GHz

#/BW 3 MHz

Power Spectral Density

-56.92 dBm /Hz

RF 00 AC

Start Freq 30.000000 MHz

[ SENSE:INT] | ALIGN AUTO 05:52:02 PMAug 12, 2015
Avg Type: Log-Pwr

Avg|Hold: 6/100

Trig: Free Run

PNO: Fast ()
" Atten: 30 dB

IFGain:Low

Ref Offset 1 dB
Ref 15.00 dBm

Auto Tune

Center Freq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

BE Agilent Spectrum Analyzer - Channel Power
: ,

(
#FGain:Low

[ SENSE:INT] | ALIGN AUTO  [04:18:06 PMAug 12,2015

Center Freq: 2.437000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Radio $td: None

Radic Device: BTS

Channel Power

18.76 dBm /36.5 MHz

#VBW 3 MHz

Power Spectral Density

-56.87 dBm 1z

PNO: Fast ()
IFGain:Low

[ SENSE:INT] [ ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 241100

Trig: Free Run
Atten: 30 dB

Ref Offset 1 dB

1LO dBldiv.  Ref 15.00 dBm

Mkr1 24.813 2 GHz
-38.721 dBm

#VBW 300 kHz Sweep 2.387 s (25000 pts

Frequency

CenterFreq
2.437000000 GHz

5.475000 MHz
Man

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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High Channel

B Agilent Spectrum Analyzer - Channel Power
: ,

[ SENSE:INT] | ALIGN AUTO  [04:18:30 PMAug 12,2015

Center Freq: 2.452000000 GHz
, 1 Trig: Free Run Avg|Hold:>10/10
.
#FGain:Low #Atten: 30 dB

Radio $td: None

Radic Device: BTS

10 dBidiv
L

Channel Power

18.32 dBm /36.5 MHz

Ref 15.00 dBm

Span 34.75 MHz

#VBW 3 MHz Sweep 1ms

Power Spectral Density

-57.31 dBm 1z

[ SENSE:INT] [ ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 8100

05:57:47 PMAug 12, 2015

Trig: Free Run

PNO: Fast ()
" Atten: 30 dB

IFGain:Low

Ref Offset 1 dB

1LO dBldiv.  Ref 15.00 dBm

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.387 s (25000 pts

Frequency

CenterFreq
2.452000000 GHz

CF Step
5 475000 MHz
Man

Freq Offset
0Hz

Auto Tune

CenterFreq
12515000000 GHz

StartFreq
30.000000 MHz

StopFreq
25.000000000 GHz

CF Step
2.497000000 GHz
Auto Man

Freq Offset
0Hz
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Band Edge

BE Agilent Spectrum Ana\yzer SweptSA

SENSE:INT]

ALIGN AUTO

|I]5:51 :36 PMAug 12,2015

Start Freq 2 39000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 1 dB

1LO dBldiv.  Ref 15.00 dBm

SENSE:INT]

ALIGN AUTO

|I]5:57117 PMAug 12,2015

PNO: Fast (,) 1rig: Free Run

IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 1 dB
Ref 15.00 dBm

#VBW 300 kHz

Sweep 4.800 ms (1001 pts)

Auto Tune

Center Freq
2.405000000 GHz

StartFreq
2.390000000 GHz

StopFreq
2.420000000 GHz

CF Step
3.000000 MHz

Freq Offset
0Hz

Auto Tune

CenterFreq
2.475000000 GHz

StartFreq
2.450000000 GHz

StopFreq
2500000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz
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5.1.5 Power spectral density

RESULT: Pass
Date of testing : 2015-08-12
Test standard : FCC part 15.247(e)
Basic standard : ANSI C63.10: 2013
Clause 10 of KDB 558074 v03r01
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa

Table 14: Test result of power spectral density:

Mode Rate (Mbps) |Channel (MHz) (dBFﬁ/SE’;T!Lz) (dBrl;wl;gllin) Conclusion

2412 -6.304 8 Pass

802.11b 2437 -4.991 8 Pass
2462 -6.445 8 Pass

2412 -10.609 8 Pass

802.11g 2437 -12.547 8 Pass
2462 -12.075 8 Pass

2412 -12.757 8 Pass

802.11n (HT20) 2437 -11.945 8 Pass
2462 -12.824 8 Pass

2422 -18.251 8 Pass

802.11n (HT40) 2437 -18.004 8 Pass
2452 -18.268 8 Pass




Produkte

Products
Prifbericht - Nr.: 17051839 002 Seite 35 von 155
Test Report No. Page 35 of 155

5.1.6 Spurious Emission

RESULT: Pass
Date of testing : 2015-08-17
Test standard : FCC part 15.247(d)
Basic standard : ANSI C63.10: 2013
Clause 11 of KDB 558074 v03r01
Limits : FCC part 15.209(a)
Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1
Ambient temperature : 24°C
Relative humidity : 53%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of 802.11b, Low Channel - X
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Test Plot of 802.11b, Low Channel - Y
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Test Plot of 802.11b, Low Channel - Z
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Test Plot of 802.11b, Middle Channel - X
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Test Plot of 802.11b, Middle Channel - Y
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Test Plot of 802.11b, Middle Channel - Z
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Test Plot of 802.11b, High Channel - X
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Test Plot of 802.11b, High Channel - Y




Produkte

Products
Prifbericht - Nr.: 17051839 002 Seite 44 von 155
Test Report No. Page 44 of 155

Test Plot of 802.11b, High Channel - Z




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17051839 002 Seite 45 von 155

Page 45 of 155

Bldg. 69, Majialong Industry Zone, Nanshan District, Sh
www. emtek. com. on Tel :+B6-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Shenzhen EMTEK Co.,Ltd.
hen, Guangdong, 518052 P.R. China EM I EK

Radiated Emission Measurement

Data #1

Date: 15/08/10/

File :;TUV 8
80.0  dBuV¥/m ’
70
60
50

30

20

104',\7

0.0

i o Limit1: —

: Margin: o

30.060  127.00

515.00 612.00 709.00 806.00 1000.060 MHz

224.00 321.00 416.00
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Hurmidity: 53%

EUT: MID

M/N: DL1018A, MID1016-MA

Mode:11B 2412

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 165.8000 3762 -19.14 18.48 4350 -25.02 QP
2 * 1852000 47.64 -18.09 2955 43.50 -13.95 QP
3 236.6100 3253 -14.26 18.27 46.00 -27.73 QP
4 304.5100 3412 -13.76 2036 46.00 -25.64 QP
5 342.3400 36.37 -12.26 2411 46.00 -21.89 QP
6 394.7200 36.54 -9.16 27.38  46.00 -18.62 QP
*:Maximum data  x:Overlimit l:over margin Operator:  XLX

File :TUV 8\Data #1

Page: 1
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Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. on Tel:+86~755-2695 4280 Fax:+86-755-2695 4282

EMTEK Y

Access to the World

Radiated Emission Measurement
File :TUV 8 Data #2 Date: 15/08/10/

80.0 dBu¥/m

70 | . !
60 - L E R —— § :

50 [ !

. Limit1:
: M"'Qi’v'ﬂ .

127.00

WW

30.000 400 321.00 376,00 515.00 512,60 709.00 206.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11B 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.9700 43.05 -16.13 26.92 40.00 -13.08 QP
2 42.6100 36.23 -13.02 23.21 40.00 -16.79 QP
3 65.8900 40.54 -17.27 2327 40.00 -16.73 QP
4 100.8100 3331 -14.02 19.29 4350 -2421 QP
5 151.2500 3574 -18.18 17.56 4350 -25.94 QP
6 185.2000 3416 -18.09 16.07 43,50 -27.43 QP
*:Maximum data  x:Over limit  !:over margin Operator; XLX

File :TUV 8\Data #2

Page: 1
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Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV 8 Data #3 Date: 15/08/10/
80.0  dBu¥/m
| : ; ! : i : Limitl: —
: i | ! : Mavgin:‘ P
70 ' ‘ ‘
50

- 1
an % ; |
; ’ ; | Wl f N
20 - 4wm'5 5 i WWMWN\W
10 | Wf b ‘ ‘: ‘ |
0.0 : : :
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 148.3400 32.58 -18.04 1454 4350 -28.96 QP
2 * 185.2000 47.73 -18.09 29.64 4350 -13.86 QP
3 248.2500 29.48 -13.41 16.07 46.00 -29.93 QP
4 370.4700 28.66 -10.35 18.31 46.00 -27.69 QP
5 417.0300 2549 -9.34 16.15 46.00 -29.85 QP
6 498.5100 26.18 -7.93 1825 46.00 -27.75 QP
“‘Maximum data  x:Overlimit !:over margin Operator:  XLX

File :TUV 8\Data #3 Page: 1
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Bldg. 6%, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www, emtek. com. en Tel :+86-755-2695 4280 Fax:+86-755-2695 4282

Shenzhen EMTEK Co., Ltd.

EMTEK®

Access to the World

Radiated Emission Measurement
Data #4 Date: 15/08/10/

File TUV 8
90.0 dBuV/m
70
60 . o
50

" Limit1:
© Margin:

: H |
i i |

i ; ! ! |
i

-

i
1

i

612.00 806.00

30.000 127.00 224.00 321.00 418.00 515.00 709.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11B 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 *  31.9400 42.86 -15.81 27.05 40.00 -1295 QP
2 41.6400 36.06 -12.93 2313  40.00 -16.87 QP
3 65.8900 4177 1727 2450  40.00 -1550 QP
4 151.2500 36.26 -18.18 18.08 43,50 -2542 QP
5 184.2300 3532 -18.25 17.07 4350 -26.43 QP
6 370.4700 28.39 -10.35 18.04 46.00 -27.96 QP
*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#4

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

Data :#5

Date: 15/08/10/

File :TUV 8
B80.0  dBuv/m
70
&0
50 ;

. Limit1:
. Ma}ginz

40 ;
30 ‘ ‘
WMMWM“"WW
20 5 it ]
10 ‘
0.0 | ; : !
30.000 127.00 224.00 321.00 £18.00 515.00 612.00 709.00 B806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11B 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Fregq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 161.9200 35.06 -18.86 16.20 4350 -27.30 QP
2 ™ 185.2000 46.90 -18.09 28.81 43.50 -1469 QP
3 423.8200 27.47 -9.77 17.70 46.00 -28.30 QP
4 544.1000 25.87 -7.44 18.43  46.00 -27.57 QP
5 664.3800 25.00 -6.34 18.66 46.00 -27.34 QP
6 742.9500 25.72 -4.64 21.08 46.00 -2492 QP
*:Maximum data  x:Over limit  L:over margin Operator: XLX

File :TUV 8\Data #5
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Radiated Emission Measurement
Data :#6 Date: 15/08/10/

File :-TUV 8
80.0 dBu¥/m
70
60
50

30

20

10

0.0

| J . U Limitt:

i : | : : Margin: pr—

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%

EUT: MID

M/N: DL1018A, MID1016-MA

Mode:11B 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 *  31.9400 42.47 -15.81 26.66  40.00 -13.34 QP
2 41.6400 36.44 -12.93 23.51 40.00 -16.49 QP
3 65.8900 4128 -17.27 24.01 40.00 -15.99 QP
4 100.8100 34.01  -14.02 19.99 4350 -23.51 QP
5 154.1600 36.74 -18.36 18.38  43.50 -25.12 QP
6 185.2000 36.24 -18.09 18.16 4350 -2535 QP
*:Maximum data  x:Over limit  l:over margin Operator:  XLX

File : TUV 8\Data :#6
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Shenzhen EMTEK Co., Ltd.

EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #131 Date: 15/08/14/
80.0  dBu¥/m
" Limiti: —

70 ‘

60 : S e o : '

30 : :

20

10

0.0

1000.000 2700.00  4400.00  6100.00  7800.00 9500.080 1120000 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment
1 16436.00 49.66 2.00 51.66 74.00 -22.34 peak

2 * 16436.00 33.64 2.00 3564 5400 -18.36 AVG
*:Maximum data  x:Overlimit !:over margin Operator: XLX

File :TUV 8\Data :#131

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17051839 002

Seite 52 von 155
Page 52 of 155

Shenzhen EMTEK Co.,Ltd.

Blde. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com, cn Tel :+86-755-2695 42B0 Fax:+86-755-2695 4282

EMTEK (7

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #132 Date: 15/08/14/
80.0  dBuVim
CLimitl:  —,
70 )
60
* ’ ! WWWWWWMW
“ Wuwr""‘w WWWWWMW
: . 1
30
20 ;
10
0.0 . . :

1000.000 2700.00  4400.00  6100.08  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree Comment
1 15042.00 47.39 3.63 51.02 74.00 -22.98 peak
2 * 15042.00 32.50 3.63 36.13 54.00 -17.87 AVG
*:Maximum data  x:Over limit  l:over margin Operator: XLX

File :TUV 8\Data :#132

Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #133 Date: 15/08/14/
80.0 dBuV/m
Limitl: _
bt
70
60
! , iyt ‘
: WWWNMMMW ‘ e e
; f Pl
30 | ‘ ‘ ’ : ‘
20 s 1
10 l
0.0 : ;

1000.000 2700.00  4400.00  6100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2437
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Fregq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15518.00 49.46 1.89 51.35 74.00 -22.65 peak
2 * 15518.00 33.52 1.89 35.41 54.00 -18.59 AVG
*:Maximum data  x:Over limit  ':over margin Operator: XLX

File :TUV 8\Data :#133 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :-TUV 8 Data #134 Date: 15/08/14/
80.0  dBu¥/m
Limit1: —
70 .
50 R - [ |
> ‘ : 1 W et
0 . MWWWM v gl T f ]
et , : , 3
30
20
10 ‘ '
0.0 : ‘
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 15943.00 50.98 0.35 51.33 7400 -22.67 peak
2 * 15943.00 36.07 0.35 36.42 54.00 -17.58 AVG
“Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#134 Page: 1
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Shenzhen EMTEK Co., Ltd.

EMTEK

Access to the World

Radiated Emission Measurement

File :-TUV 8 Data :#136 Date: 15/08/14/
80.0  dBuVY/m
70 e ) . - i
0 . o ; . L !
Y ' : : i 4
50 ;WWWMWV’
: ‘ WW”‘”I‘ : :
40 . WM"WWW“ : - - ‘ . do [ y
We«mﬁ*"“ :
30 ‘
20 i :
10
0.0 : ; J
1000.000 2700.00  4400.00  6100.00  7800.00 9500.00  11200.00 12900.00 1 4600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17694.00 51.49 0.51 52.00 74.00 -22.00 peak
2 * 17694.00 36.84 0.51 37.35 54.00 -16.65 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV 8\Data #136
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EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #135 Date: 15/08/14/
80.0  dBuV/m
" Limit1: —
Eisnitas

70 '

60

50

40

30

2

10

0.0 : ; : : .

1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 168000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 17541.00 52.65 -0.71 5194 7400 -22.06 peak

2 * 17541.00 37.15 -0.71 36.44 54.00 -17.56 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV 8\Data #135
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Shenzhen EMTEK Co.,Ltd.

EMTEK )

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #228 Date: 15/08/15/
80.0  dBuV/m
: | Limit1: —
70 -
60 | : ; .
: : i V-
50 . : : ! ! : - . o ity el
; : : : i 3 : : X
30 E 1
20 '
10 ‘
0.0 : : : : i
18000.00016850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25556.50 87.31 -36.33 50.98 74.00 -23.02 peak
2 * 25556.50 72.01 -36.33 35.68 54.00 -18.32 AVG
*:Maximum data  x:Over limit  }:over margin Operator: KK

File :TUV 8\Data :#228

Page: 1
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EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #2289 Date: 15/08/15/
80.0 dBu¥/m
Limit1: —_
70 ' )
50 :
* i i | P st
MWWWWWWWW
2 MWWW — ‘ 3
30
20
10
0.0 i : ! .

18000.00019850.00 19700.00 2055000 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MH2
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:

Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height ~Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23695.00 87.65 -37.45 50.20 74.00 -23.80 peak
2 * 2369500 7463 -37.45 37.18 54.00 -16.82 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Data #229
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EMITEK!

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #230 Date: 15/08/15/
80.0 dBuV/m
Limit1: —_
70 -
60 " i :
; ‘ ; : : f -
) WWWHWMNWWMW’Wm o
40 I\VWM . e E ; ;‘ . ‘ ]
‘ . i 5
30 ; !
20
10
0.0 : :

18000.00016850.00  19700.00 20550.08 21400.00 22250.00 23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2437
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree Comment
1 26024.00 86.51 -35.76 50.76  74.00 -23.25 peak
2 * 26024.00 7143 -35.76 3567 54.00 -18.33 AVG
*:Maximum data  x:Over limit  f:over margin Operator: KK

File :TUV 8\Data #230
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EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #231 Date: 15/08/15/
80.0 dBuV/m
Limiti: —_
it
70 : .
50 L i " 1
50 : | ‘ 1 ’Iw«rvM,,»
' ' iy eV
40 WW i j
i 4
30
20
10
0.0 ‘

18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2437
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25879.50 86.92 -35.94 50.98 74.00 -23.02 peak
2 * 25879.50 7142 -35.94 35.48 54.00 -18.52 AVG
*:Maximum data  x:Over limit  }:over margin Operator: KK

Fife : TUV 8\Data #231
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EMTEK

Access to the World

File . TUV 8

080.0  dBu¥/m

Radiated Emission Measurement
Data :#232 Date: 15/06/13/

Limit1:

70

60

Limidad

50 .
40 W
30

20

10

0.0

18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00

26500.00 MHz

Site 3m Chamber #3

Limit: ( RE)FCC PART 15.247

EUT: MID

Polarization:

Power: AC 120V/60Hz

M/N: DL1018A, MID1016-MA

Mode:11b 2462

Horizontal

Temperature: 24C

Humidity: 53 %

Note:
Reading Correct Measure- Antenna  Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB dBuV/im dBuVim dB Detector cm degree Comment
1 26015.50 86.15 -35.77 50.38 7400 -23.62 peak
2 * 26015.50 7120 -35.77 35.43 54.00 -18.57 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 8\Data #232

Page: 1
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EMTEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #233 Date: 15/08/15/
80.0 dBuV/m
Limitt: ——
70 L )
; ¢ i
% WMMMMWWJ“WWWM“
A i A : ; ‘
! i :
40 ‘ ; ]
$
0 ‘ ‘
w| '
10
0.0 : ;
18000.00018850.00  19700.00 2055000 21400.00 22250.08 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24664.00 87.66 -37.05 50.61 74.00 -23.39 peak
2 * 24664.00 7269 -37.05 35.64 54.00 -18.36 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Data #233

Page: 1
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EMTEK

Access to the World

Radiated Emission Measurement

File . TUV 8 Data #7 Date: 15/08/10/
80.0 dBuV/m
i Lienit1- —
f © Margin: e
70 ( ;
50 | | Z | | |
} ; | | | %
50 L : i
40 - . i
R
.
0 -
20 : ‘
0.0 : | |
30.000 127.00 224.00 321.00 410.00 §15.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode;11G 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB8 Detector cm degree  Comment
1 163.8600 3515 -19.00 16.15 4350 -27.35 QP
2 * 185.2000 4785 -18.09 29.76 4350 -13.74 QP
3 243.4000 28.37 -13.66 14.71 46.00 -31.29 QP
4 370.4700 28.96 -10.35 18.61 46.00 -27.39 QP
5 418.0000 27.18 -9.37 17.81 46.00 -28.19 QP
6 515.0000 26.63 -7.67 18.96 46.00 -27.04 QP
*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#7

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement
File :TUV 8 Data #8 Date: 15/08/10/

80.0  dBu¥/m

70
B0 = ‘

50

C Limit1: -
Margin:

'

40

30

20

(

i
1

lmem.cnw 127.00 224.00 321.00 418.00 515.00 G]Z.LDU 705.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11G 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 *  31.9400 4389 -15.81 28.08 40.00 -11.92 QP
2 42.6100 35.45 -13.02 2243  40.00 -17.57 QP
3 65.8900 39.09 -17.27 21.82  40.00 -18.18 QP
4 100.8100 3577 -14.02 2175 4350 -21.75 QP
5 154.1600 3740 -18.36 19.04 4350 -24.46 QP
6 184.2300 39.88 -18.25 2163 4350 -21.87 QP
*:Maximum data  x:Over limit  !.over margin Operator; XLX

Fife :TUV 8\Data :#8 Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #9 Date: 15/08/10/
80.0  dBuV/m
: ! Limit1: —_
, : { Margin: e
- : | i carg
60 | - i i - ; ‘
50 k ' ;‘ f ! [:
40
30
4
20 :
by
10
0.0 . ; .
30.000  127.00 224.00 321.00 418.00 515.00 512.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/i60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuv/im dB Detector cm degree Comment
1 * 185.2000 47.49  -18.09 29.40 43.50 -1410 QP
2 249.2200 29.30 -13.36 1594  46.00 -30.06 QP
3 333.6100 29.39 -12.80 16.59  46.00 -29.41 QP
4 396.6600 30.99 -9.05 2194 46.00 -24.06 QP
5 509.1800 26.31 -7.72 1859  46.00 -27.41 QP
6 612.9700 26.50 -6.86 19.64  46.00 -26.36 QP
*Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#9

Page: 1
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EMTEK (

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#10 Date: 15/08/10/
80.0  dBu¥/m
i Limitl: —
: Margin: oot
70 : S
. r
50 ) . { b . | ! d
40 -—-—J - I‘ ‘
protmanassimmsarsent i : H i i :
30 i i i ; i . o | : ..
% 3 | ‘ ; '1 WWW&M
20 ' ! ! ' 6 " t :
10 : ‘ :
|
0.0 i | !
30.000 127.00 224.00 321.00 416.00 519,00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11G 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 *  31.9400 43.22  -156.81 27.41 40.00 -12.59 QP
2 41.6400 36.12 -12.93 2319  40.00 -16.81 QP
3 66.8600 38.67 -17.58 21.09  40.00 -1891 QP
4 100.8100 34.98 -14.02 2096  43.50 -22.54 QP
5 149.3100 3589 -18.08 17.81 4350 -2669 QP
6 279.2900 28.43 -12.58 1585 46.00 -30.15 QP
*:Maximumdata  x:Over limit l:over margin Operator: XLX

File :-TUV 8\Data #10 Page: 1
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Access to the World

Radiated Emission Measurement

File :-TUV 8 Data #11 Date: 15/08/10/
80.0 dBuV/m
" Limit1: —
Margin: PR
70 ‘ .
50 ;
50
40 .___J R (‘
[ |
30 ‘ ) :
1 ;’ . - : M%MM
20 4 ' » me"‘“’w
2 3 itestiimtralt ! ;
0.0 ; ; : ‘
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE}yrCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11G 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 185.2000 39.40 -18.09 21.31 43.50 -22.19 QP
2 281.2300 2782 -12.65 15.17 46.00 -30.83 QP
3 333.6100 29.06 -12.80 16.26 46.00 -29.74 QP
4 393.7500 28.01 -9.22 18.79 46.00 -27.21 QP
5 531.4900 26.83 -7.55 19.28 46.00 -26.72 QP
6 643.0400 27.18 -6.55 20.63 46.00 -25.37 QP
*:Maximum data  x:Over limit  l:over margin Operator: XLX

File :TUV 8\Data #11

Page: 1
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File :-TUV 8
80.0  dBuV/m

Radiated Emission Measurement

Data #12

Date: 15/08/10/

70

60

50

30

20

10

0.0

Limit1: — |

515.00 612.00 709.00 BDB.hD 1000.00 MHz

30000 127.00 224.00 321.00 418.00
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%

EUT: MID

M/N: DL1018A, MID1016-MA

Mode:11G 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 319400 44.50 -15.81 2869  40.00 -11.31 QP
2 42.6100 3487 -13.02 21.85 40.00 -1815 QP
3 65.8900 38.08 -17.27 20.81 40.00 -19.19 QP
4 78.5000 39.98 -19.44 20.54  40.00 -19.46 QP
5 100.8100 3578 -14.02 21.76  43.50 -21.74 QP
6 185.2000 4172 -18.09 2363 4350 -19.87 QP
*Maximum data  x:Over limit  :over margin Operator: XLX

File :TUV 8\Data :#12

Page: 1
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EMTEK®

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #138 Date: 15/08/14/
80.0  dBuv/m
Limit1: —_—
Eimitas
70 ; |
60 3 — . '
: : ; 5 :
50 : >W
40 MWMMW ]
g™ 1 3
30 :
20
10
0.0 i i
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00 1120000 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuVv/m dBuVv/m dB Detector cm degree  Comment
1 16045.00 57.69 -7.62 50.07 74.00 -23.93 peak
2 * 16045.00 42.91 -7.62 35.29 54.00 -18.71 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 8\Data #138 Page: 1
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EMITEK(

Access to the World

Radiated Emission Measurement

File TUV 8 Data #137 Date: 15/08/14/
80.0  dBu¥/m
: ‘ : ~Limit1: e
70 ; ‘ e 1’ ! o -
60 . j e f L '
‘ ; : : : ;
50 : MWWW
P Vs i
W"W“f | : : 3

20 ‘

10

0.0 ; ¢ . :

1000.000 2700.00  4400.00  G100.00  7800.00  9508.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17065.00 55.27 -4.44 50.83 74.00 -23.17 peak
2 * 17065.00 40.17 -4.44 35.73 54.00 -18.27 AVG

*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV 8\Data :#137

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#140 Date: 15/08/14/
80.0 dBu¥/m
“Limit1: —

70 i

60

50

40 - [

|t ™ ;

10 : '

20 |

10

0.0 | . ! ;

1000.000 2700.00  4400.00  §100.00  7800.00  9500.08  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 13784.00 58.11 -6.34 51.77 7400 -22.23 peak
2 * 13784.00 43.73 -6.34 37.39 54.00 -16.61 AVG

*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV 8\Data :#140

Page: 1
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File TUV 8 Data #139 Date: 15/08/14/
80.0  dBuV/m
- ©Limit1: —_

70 ;

60 ! | ;

50

40

30

20

10

0.0 . : H :

1000.000 2700.00  4400.00 6100.00 7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2437
Note:
Reading Correct Measure- Antenna Tabie
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14294.00 55.85 -5.76 50.09 74.00 -23.91 peak
2 * 14294.00 41.89 -5.76 36.13 54.00 -17.87 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 8\Data #139

Page: 1
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Shenzhen EMTEK Co.,Ltd.

EMITEK!

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#142 Date: 15/08/14/
80.0  dBuV/m
"~ Limit1: —
70 ‘ )
60 ‘ ; ‘
) MWW’\JW"WM i
“ M WV’“M ‘
Mbwﬁ‘m ‘ ; 2
30 !
20
10
0.0 : : i
1000.000 2700.00  4400.00  G100.00  7800.00  9500.06  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17116.00 54.66 -4.04 50.62 74.00 -23.38 peak
2 * 17116.00 39.52 -4.04 35.48 54.00 -18.52 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Data :#142

Page: 1
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File :-TUV 8
80.0 dBu¥/m

Radiated Emission Measurement
Data #141 Date: 15/08/14/

Limit1:

Linta

70 ‘

60

0 ] ; : i , : ; ‘ :

5 | BTNV PV ONEY:

30 ‘ i

20 ;

10

0.0 ; ! : : ‘

1000.000 2700.00  4400.00  6100.00 7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14277.00 57.57 -5.73 51.84 74.00 -22.16 peak
2 % 14277.00 42.62 -5.73 36.89 54.00 -17.11 AVG

*:Maximum data  x:Over limit  f:over margin Operator: KK

File :TUV 8\Data :#141
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Access to the World

Radiated Emission Measurement

File TUV 8 Data #234 Date: 15/08/15/
80.0 dBuV/m
! Limit1: —_
70
B0
50 i H -

0 MMWWM

20

10

0.0

| | i

4

18000.00018650.00 19700.00

20550.00 21400.00  22250.00 23160.00 23850.00 24800.00

26500.00 MHz

Site 3m Chamber #3

Limit: ( RE)FCC PART 15.247
EUT: MID

M/N: DL1018A, MID1016-MA
Mode:11g 2412

Polarization: Horizontal Temperature: 24C

Power; AC 120V/60Hz Humidity: 53%

Note:
Reading Measure- Antenna Table
No. Mk. Freq.  Level ment  Limit  Over Height Degree
MHz dBuVv dBuv/m dBuV/m dB Detector cm degree  Comment
1 24987.00 86.47 -37.01 49.46 74.00 -24.54 peak
2 * 24987.00 7297 -37.01 35.96 54.00 -18.04 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Data :#234
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EMTEK
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Radiated Emission Measurement

File :TUV 8 Data #235 Date: 15/08/15/
80.0  dBu¥/m
. Limit1: e
Lismite
70
z : ) : ; 3 T
o : k WWWWWMWMMWW ey
; : ‘ : ‘ j L
30 } ‘ ‘ o :
20
10 :
0.0 : !
18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26270.50 86.72 -35.46 51.26 7400 -22.74 peak
2 * 26270.50 7169 -35.46 36.23 5400 -17.77 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV 8\Data :#235
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Access to the World

File :-TUV 8
80.0  dBu¥/m

Radiated Emission Measurement
Data #236 Date: 15/08/15/

Limit1: —

70

‘ : - ‘ . imitile

50
40
30 - ‘
20

1a

0.0

18000.00018850.00 19700.00

20550.00  21400.00 22250.00 23100.00 23950.00 ZlﬂﬁD,OD

26500.00 MHz

Site 3m Chamber #3

Limit: ( RE)FCC PART 15.247
EUT: MID

M/N: DL1018A, MID1016-MA
Mode:11g 2437

Polarization: Horizontal Temperature: 24C

Power: AC 120V/60Hz Humidity: 53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dBuV/m dBuv/m dB Detector om degree  Comment

1 23686.50 87.38 -37.46

49.92 74.00 -24.08 peak

2 * 23686.50 7273 -37.46

35.27 54.00 -18.73 AVG

x:Over limit
File :TUV 8\Data #236

*:Maximum data

l:over margin

Operator: KK
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Radiated Emission Measurement

File :-TUV 8 Data #237 Date: 15/08/15/
80.0  dBuV/m
Lemiti: —

70 -

&0 - "

50

40 3

30 : :

20 : ‘ ‘

10 ‘

0.0 : . ; ‘ i

18000.00018950.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1018-MA
Mode:11g 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1 26355.50 86.73 -35.36 51.37 74.00 -22.63 peak
2 * 26355.50 71.78 -35.36 36.42 54.00 -17.58 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Dafa #237
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EMTEK!
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Radiated Emission Measurement

File :TUV 8 Data #238 Date: 15/08/15/
80.0 dBu¥/m
. CLimitl: —

70 -

60 ' ‘ !

i MW, o %MWMW o

0 MW”'NW

30 !

20

10

00 : ‘

18000.00016650.00  19700.00  20550.00 2140006 22250.00 23100.00 23950.00  24800.00 26500.00 HHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25990.00 87.20 -35.80 51.40 74.00 -22.60 peak
2 * 25990.00 7166 -35.80 35.86 54.00 -18.14 AVG

*‘Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV 8\Data #238 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #239 Date: 15/08/15/
80.0  dBuV/m
" Limit1: —

70 :
60
‘UWAWi' SRR L - S = !

; : : : .3
EN 1
20 i
10
0.0 i ! .

18000.00016850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11g 2462
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25939.00 8765 -35.86 51.79 74.00 -22.21 peak
2 * 25939.00 7235 -35.86 36.49 54.00 -17.51 AVG
*:Maximum data  x:Over limit  ':over margin Operator; KK

File :TUV 8\Data #239
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Access to the World

Radiated Emission Measurement

File :TUV 8 Data #13 Date: 15/08/10/
80.0 dBuV/m
Limitl: —
Margin: e ¢
70 :
0 L
50 r
0 ;_m‘,;wwml" : i
W | I |
.0 3 L
2 ‘ My -
10 M X i i
0.0 : i ! ‘
30.000 12700 224.00 321.00 418.00 515,00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 110.5100 2891 -14.33 14.58 4350 -2892 QP
2 165.8000 34.44 1914 15.30 43.50 -28.20 QP
3 * 185.2000 4122 -18.09 2313  43.50 -20.37 QP
4 369.5000 28.82 -10.39 18.43  46.00 -27.57 QP
5 398.6000 27.81 -8.95 18.86 46.00 -27.14 QP
6 505.3000 26.57 -7.75 18.82 46.00 -27.18 QP
*:Maximum data  x:Overlimit Lover margin Operator:  XLX

File :TUV 8\Data #13
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Shenzhen EMTEK Co.,Ltd.

EMITEK Y

Access to the World

Radiated Emission Measurement
Data #14 Date: 15/08/10/

File TUV 8
00.0  dBuV/m
70
60 |- B :
50

Limit1:
i Margin:

40 ‘, 7
__"__MF ; i ! |
30 ! ‘
2
3 5
20
10 WWMM
0.0 ‘ i ! i
30000 127.00 224.00 321.00 418.00 515.80 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 *  31.9400 4416 -15.81 28.35 40.00 -11.65 QP
2 42.6100 36.31 -13.02 23.29 40.00 -16.71 QP
3 64.9200 38.18 -16.99 21.19 40.00 -18.81 QP
4 99.8400 31.23 -14.03 17.20 43.50 -26.30 QP
5 185.2000 3913 -18.09 21.04 43.50 -22.46 QP
6 408.3000 28.69 -9.10 19.59 46.00 -26.41 QP
*Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data #14
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Shenzhen EMTEK Co., Ltd.

EMTEK ¢

Aceess to the World

Radiated Emission Measurement
Data #15 Date: 15/08/10/

File :-TUV 8
80.0 dBuV/m ‘
70 )
60 }
50

i

Limit1:

Margin: -

a0 B ; 1 1
L B : | |
30 ‘, . . R
20 © 8 M M"WM
it , s
10 : ‘
0.0 i : :
30.000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 155.1300 3515 -18.42 16.73 4350 -26.77 QP
2 * 187.1400 4382 -17.77 26.05 4350 -17.45 QP
3 370.4700 30.15 -10.35 19.80 46.00 -26.20 QP
4 391.8100 30.78 -9.33 2145  46.00 -2455 QP
5 522.7600 26.34 -7.61 18.73  46.00 -27.27 QP
6 650.8000 26.26 -6.48 19.78  46.00 -26.22 QP
*:Maximum data  x:Over limit !:over margin Operator: XLX

File :TUV 8\Data #15
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Radiated Emission Measurement

File :TUV 8 Data :#16 Date: 15/08/10/
80.0 dBuV/m
| Limit1: —
; Margin: e |
70 ‘ '
!
&0 : ‘ '
50 f ; : :

o p— - | ‘
30 : . e
2 3 | | | WMM
20 m@wwww )
10 . ‘ : :
0.0 ; H ! :
30000 127.00 224.00 321.00 418.00 515.00 £12.00 700,00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120Vi60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 *  31.9400 43.69 -15.81 27.88  40.00 1212 QP
2 41.6400 35.25 -12.93 22.32  40.00 -17.68 QP
3 65.8900 40.43 -17.27 2316  40.00 -16.84 QP
4 100.8100 34.59 -14.02 20.57 43,50 -2293 QP
5 152.2200 36.75 -18.24 18.51 43.50 -24.99 QP
6 289.9600 30.61 -13.20 17.41 46.00 -2859 QP
*:Maximum data  x:Over limit !:over margin Operator: XLX

File :TUV 8\Data #16
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EMITEK

Access to the World

Radiated Emission Measurement

File TUV 8 Data #17 Date: 15/08/10/
80.0  dBuV/m
; timit]: ~ —
Ma[gin: P
70 1
! ‘ ? | _
50 %
40 I :
A
1
30 .
» o, | 5 & " WW,MWWWM
20 5 T mW"‘M
0.0 : , ! .
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 185.2000 48.00 -18.09 29.91 43.50 -13.59 QP
2 266.6800 27.98 1272 15.26 46.00 -30.74 QP
3 369.5000 30.17  -10.39 19.78 46.00 -26.22 QP
4 515.0000 26.77 -7.67 19.10 46.00 -26.90 QP
5 627.5200 27.90 -6.70 21.20 46.00 -24.80 QP
6 710.9400 26.93 -5.65 21.28 46.00 -2472 QP
*“Maximum data  x:Over limit  :over margin Operator: XLX

Fife :TUV 8\Data #17
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EMTEK
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Radiated Emission Measurement

File :TUV 8 Data #18 Date: 15/08/10/
80.0  dBuV/m
- H : Limit1: —
F ! : Margin: P
70 '
60
w Lo ]
40 I . . ‘
“““““ S ‘
T . | | 1
0 v ‘ : J
: i . A .,}',
o i | M ‘
20 ‘ b ! ’ :
P WW , ! : :
10 \Jf W“ﬂwm | I i j ‘ )
0.0 : . : ! :
30.000 127.00 224.00 321.00 418.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 *  31.9400 4401 -1581 28.20 40.00 -11.80 QP
2 42.6100 36.61 -13.02 23.59 40.00 -16.41 QP
3 66.8600 39.51 -17.58 21.93 40.00 -18.07 QP
4 78.5000 39.96 -19.44 20.52 40.00 -19.48 QP
5 154.1600 3759 -18.36 19.23 43.50 -24.27 QP
6 185.2000 38.18 -18.09 20.09 4350 -2341 QP
*:Maximum data  x:Over limit !:over margin Operator:  XLX

File :TUV 8\Data :#18

Page: 1




Produkte
Products

Prifbericht - Nr.:

17051839 002

Test Report No.

Seite 87 von 155
Page 87 of 155

Shenzhen EMTEK Co., Ltd.
Bidg. 69, Majizlong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Te|:+B6-755-2695 4280 Fax:+86-755-2695 4282

EMITEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#144 Date: 15/08/14/
0.0 dBu¥/m
| Limit1: —
70 i
60
kK :
50

mMW

4

30
20 ¢
10
0.0 ; : : | | ‘
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 1230000 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15314.00 57.73 -7.14 50.59 74.00 -23.41 peak
2 * 15314.00 42,37 -7.14 35.23 54.00 -18.77 AVG
“:Maximum data  x:Over limit  ':over margin Operator: KK

File :TUV 8\Data :#144 Page: 1
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Shenzhen EMTEK Co.,Ltd.

EMTEK ()

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #143 Date: 15/06/11/
£80.0 dBuV/m
i ; Limit1: —_
L - —Limitil
70 ; '
&0 _ i
® } MW Frer
40 WWW WW

WW

3

30
j
20 | , ;
10
0.0 i
1000.000 270000  4400.00  6100.00 7800.00 9500.00  11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17099.00 54.08 -4.19 49.89 7400 2411  peak
2 17099.06 38.91 -4.19 34.72 5400 -19.28 AVG
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV 8\Data :#143
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Radiated

Emission Measurement

File :TUV 8 Data #146 Date: 15/08/14/
80.0  dBuV/m
Limit1: —
70 -
60 i
50 ‘ ; P ! W
i b A T i
WWNWW | i | !
40 . } i [
30
20
10
0.0 : : :
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14753.00 56.13 -6.47 49.66  74.00 -24.34 peak
2 * 14753.00 40.79 -6.47 34.32 5400 -19.68 AVG
*:Maximum data  x:Overlimit l.over margin Operator: KK

Fife :TUV 8\Data #146
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Shenzhen EMTEK Co.,Ltd.

EMTEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #145 Date: 15/08/14/
80.0 dBuV/m
Limit1: —
70 -
: g —— :
” S P VU, W
‘ ' S

30

20

10

0.0 ‘ , : : ‘

1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15416.00 57.80 -7.23 50.57 74.00 -23.43 peak
2 * 15416.00 41.98 -7.23 34.75 54.00 -19.25 AVG

*Maximum data  x:Over limit  f:over margin Operator: KK

File :TUV 8\Data #145
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Radiated Emission Measurement

File :-TUV 8 Data #148 Date: 15/08/14/
B80.0 dBuV/m
: : ; Limitl: -
. : Fimit2:
70 ‘ : .
: : 1 : : | i
60 - : L .
[ | o : b ;
% i : : ‘ WMW
; | ‘W | (
40 . ‘ WWW : g
bl : } : 3
30 : ‘ 3 !
20 !
10
0.0 ) i ‘
1000.000 2700.00  4400.00  6100.00  7300.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/im dB Detector cm degree  Comment
1 14889.00 57.27 -6.69 50.58 74.00 -2342 peak
2 * 14889.00 41,98 -6.69 35.29 54.00 -18.71 AVG
*Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV 8\Data :#148
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EMTEK

Access to the Worlad

File :TUV 8

80.0 dBuv/m

Radiated Emission Measurement
Data #147 Date: 15/08/14/

Limit1:

70

60

b,

50

30 :
20 ‘ . ‘
10
0.0 i i ‘
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 11200.00 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17082.00 56.91 -4.31 52.60 74.00 -21.40 peak
2 * 17082.00 41.19 -4.31 36.88 54.00 -17.12 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV 8\Data #147
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Shenzhen EMTEK Co., Ltd.

EMTEK

Access to the World

Radiated Emission Measurement
File :TUV 8 Data #240 Date: 15/08/15/
80.0  dBuV/m
Limit1: —
70 :
50 ' !
50 ;
WWMMWWMMMMW‘ ? Wi %
© W&W :
30
20
10
0.0 :
18000.00018850.00  19700.00 20550.00 21400.00 2225000 23100.06  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuVvim dB Detector cm degree  Comment
1 26330.00 87.04 -35.39 51.65 74.00 -22.35 peak
2 * 26330.00 71.87 -35.39 36.48 54.00 -17.52 AVG
*“:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 8\Data :#240
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Shenzhen EMTEK Co., Ltd.

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#241 Date: 15/08/15/
80.0 dBu¥/m
Limitt: —
70 .
60
f : ? i 1 ‘ :
50 ' ! . . £
40 ; o e : . P 1 -
MM ; ‘ ; i i 3 :

30 ' '

20

10 :'

0.0 i H

18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/i60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuVim dB Detector cm degree Comment
1 24613.00 87.60 -37.06 50.54 74.00 -2346 peak
2 * 24613.00 7292 -37.06 35.86 54.00 -18.14 AVG

*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 8\Data :#241
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Radiated Emission Measurement

File :;TUV 8 Data :#242 Date: 15/08/15/
80.0  dBuV/m
; : : Limit1: —_—
70 e - N '
? s ﬁ ; | : i 3
50 . . .- . [ . e ! B
50 ‘ ‘ : | | ‘
a0 »
20
i
0 - ' A Lo h o
0.0 : : i
18000.00018650.00  15700.00  20550.00 21400.00 22250.00  23100.00 2395000 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: DL1018A, MID1016-MA
Mode:11n 20M 2437

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment

1 24970.00 86.71 -37.01 49,70 74.00 -24.30 peak
2 ™ 24970.00 7263 -37.01 35.62 54.00 -18.38 AVG

*:Maximum data  x:Overlimit !:over margin Operator: KK
File :TUV 8\Data :#242 Page: 1
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Shenzhen EMTEK Co., Ltd.

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#243 Date: 15/08/15/
80.0  dBuV/m
: ULimitl: —
70 : )
!
60 '
50 ! : ' i ’ 1
mW B : ‘ SR o
30 |
20 L 1
10 !' ‘
6.0 !
16000.00018850.00  19700.00  20550.00  21400.00 22250.00 23100.00 2395D.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26313.00 85.66 -35.41 50.25 7400 -23.75 peak
2 ™" 26313.00 70.87 -3541 35.46 54.00 -18.54 AVG
*:Maximum data  x:Over limit  }:over margin Operator: KK

File :TUV 8\Data :#243
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EMITEK

Access Lo the World

Radiated Emission Measurement

File :TUV 8 Data :#244
80.0  dBuV/m
" Limit1: —_—
it
70
50 '
50 !

30

20

10

3

'

18000.00018650.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00

26500.00 MHz

Site 3m Chamber #3

Limit: ( RE)FCC PART 15.247

EUT: MID

M/N: DL1018A, MID1016-MA

Mode:11n 20M 2462

Polarization:
Power:

Temperature: 24C
Humidity: 53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Fregq. Level Factor ment Limit Degree
MHz dBuvV dB dBuV/m dBuv/m degree Comment
1 26262.00 86.71 -35.47 51.24 74.00
2 * 26262.00 71.34 3547 3587  54.00
*Maximum data  x:Over limit !:over margin Operator: KK

File :TUV 8\Data #244
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Shenzhen EMTEK Co.,Ltd.

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #245 Date: 15/08/15/
80.0 dBu¥/m
Limit1: -

70 i -

60 -

50 l ; ' ; " ‘ C |

| ,,‘MWWMMMMWWWWWWWWWW
ety e 3 : ' ! 5 1 '

40 M’“’\ A . L CoL f " .

30 ‘

20 ‘

10 | ‘

0.0 : ' : .

18000.00018850.00  19700.00 2055000 21400.00 22250.00 23100.00 23350.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Hunidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25106.00 86.21 -36.88 49.33 74.00 -24.67 peak
2 * 25106.00 7230 -36.88 35.42 54.00 -18.58 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 8\Data :#245
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EMTEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data :#19 Date: 15/08/10/
80.0 dBuV/m
! ] ; ! Limit1: —1
: ‘ Margin: o
70 ' i
: ; | . i |
0 ! ’ ’ ‘ ; T .
| f f | ]
50 T i ;
40
30 ‘ .
»n o i ,WMW
. 3 i
o fi b
0.0 i ! | ’ :
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 165.8000 3580 -19.14 16.66 4350 -26.84 QP
2 * 185.2000 4798 -18.09 29.89 43.50 -13.61 QP
3 261.8300 2796 1277 15.19 46.00 -30.81 QP
4 392.7800 29.06 -9.28 19.78 46.00 -26.22 QP
5 494.6300 26.90 -8.26 18.64 46.00 -27.36 QP
6 608.1200 26.19 -6.91 19.28 46.00 -26.72 QP
*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#19

Page: 1
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Shenzhen EMTEK Co.,Ltd.

EMITEK

Access to the World

File :TUV 8

80.0 dBuV¥/m

Radiated Emission Measurement
Data :#20 Date: 15/08/10/

70
&0 :

50

© Limitl:
Margin:

40

30 i
1 : : !
23 . : ) : MMMWWJA’W
20 ‘}AWMW o
10 ‘MA,.JJW MM - |
0.0 : |
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)}FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/im dBuV/m dB Detector cm degree Comment
1 * 319400 43,78 -15.81 27.97 40.00 -12.03 QP
2 43.5800 3528 -13.13 2215 40.00 -17.85 QP
3 64.9200 38.77 -16.99 2178 40.00 -18.22 QP
4 100.8100 33.60 -14.02 19.58 4350 -23.92 QP
5 150.2800 36.73 -18.12 18.61 4350 -24.89 QP
6 184.2300 38.39 -18.25 2014 4350 -2336 QP
“Maximum data  x:Over limit !:over margin Operator:  XLX

File :TUV 8\Data #20

Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #22 Date: 15/08/10/
80.0  dBuV/m
: * Limitl: —_—
Margin: P
70 ’ '
€0 ‘ - ‘ L
| | |
s ]
10 ""“LM;_M_,,L
S |
30 :
20 3 MW,WW‘“M )
o W
10 M\/er
0.0 ‘ : : : : |
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11N 40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 185.2000 42.57 -18.09 2448 4350 -19.02 QP
2 333.6100 30,13 -12.80 17.33  46.00 -28.67 QP
3 392.7800 29.48 -9.28 20.20 46.00 -25.80 QP
4 528.5800 25.61 -7.56 18.056 46.00 -2795 QP
5 607.1500 26.93 -6.91 20.02 46.00 -25.98 QP
6 649.8300 26.96 -6.49 20.47  46.00 -2553 QP
*Maximum data  x:Over limit !:over margin Operator:  XLX

File :TUV 8\Data #22

Page: 1
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EMTEK Y

Access to the World

File :TUV 8

80.0  dBuV/m

Radiated Emission Measurement
Data #21 Date: 15/08/10/

70

60

50

Limit1: C—

Margin: r—

e j.wwww’"“w"’

709.00

30,000 127.00 224.00 321.00 418.00 515.00 512.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuvV/im dBuVim dB Detector cm degree  Comment
1 * 30.9700 43.65 -16.13 27.652  40.00 -1248 QP
2 42.6100 3554 -13.02 2252  40.00 -17.48 QP
3 61.0400 38.66 -15.82 22.84 4000 -17.16 QP
4 100.8100 3227 -14.02 18.25 43,80 -2525 QP
5 150.2800 35.03 -18.12 16.91 4350 -26.59 QP
6 185.2000 33.32  -18.09 1523 4350 -2827 QP
*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data #21
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Radiated Emission Measurement

Data :#23

Date: 15/08/10/

File :TUV 8
80.0 dBuV/m
70
60
50

30

20

: Limit1: —_

: Margin: e

|

g,

s

321.00

51 5.‘00 612.00 709.00 806.00 1000.00 MHz

30.000  127.00 224.00 418.00
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 " 30.9700 4285 -16.13 26.72  40.00 -13.28 QP
2 42.6100 35.34  -13.02 2232 40.00 -17.68 QP
3 64.9200 39.37 -16.99 22,38  40.00 -17.62 QP
4 152.2200 36.17 -18.24 1793 43,50 -2557 QP
5 272.5000 26.58 -12.65 13.93  46.00 -32.07 QP
6 369.5000 2759 -10.39 17.20 46.00 -28.80 QP
*:Maximum data  x:Over [imit !:over margin Operator:  XLX

File :TUV 8\Data #23
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Radiated Emission Measurement

File :TUV 8 Data #24 Date: 15/08/10/
80.0  dBuV/m
' § , Limitl: e
i i :RAI‘algin: . "”’_""j
70 i
? , | |
60 : ‘ 1 :
40 3
30
23 ' : :
20 ‘B : g
; Wiy
10 {‘ M’J“W L
0.0 ; . :
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode: 11N 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 30.9700 42.85 -16.13 26.72 40.00 -13.28 QP
2 42.6100 3534 -13.02 22.32 40.00 -17.68 QP
3 64.9200 39.37 -16.99 22.38 40.00 -1762 QP
4 100.8100 33.21  -14.02 19.19 4350 -2431 QP
5 152,2200 36.17 -18.24 17.93 43,50 -2557 QP
6 369.5000 27.59  -10.39 17.20 46.00 -28.80 QP
*:Maximum data  x:Over limit  !:over margin Operator:  XLX
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #150 Date: 15/08/14/
800  dBuV/m
; ‘ : : Limit1: —_
70 : L -
&0 » oo L : i |
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50 : . : . WWM ; A
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IM‘W’ ! : i
0 ; : ‘
20
10 ‘
0.0 : ‘ i ‘ ; : ‘ ‘
1000.000 2700.00 440000 610000 7800.00  9500.00 11200.00 1290000  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)yFCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 13767.00 58.84 -6.42 52.42 74.00 -21.58 peak
2 * 13767.00 44.87 -6.42 38.45 54.00 -18.85 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV 8\Data #150 Page: 1
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EMTEK

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #149 Date: 15/08/14/
80.0 dBu¥/m
i Limit1: —_
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50
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20
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0.0 1

1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MiD1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14328.00 57.96 -5.81 52.15 74.00 -21.85 peak
2 * 14328.00 44.45 -5.81 38.64 54.00 -1536 AVG

*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV 8\Data #149
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EMITEK(
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Radiated Emission Measurement

File :TUV 8 Data #152 Date: 15/08/14/
800  dBuV/m
Limit1: —_—
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30 i l
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1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12300.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 15433.00 56.75 -7.25 49.50 7400 -2450 peak
2 * 15433.00 42.23 -7.25 34.98 54.00 -19.02 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK
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Produkte
Products

Prufbericht - Nr.:
Test Report No.

17051839 002

Seite 108 von 155
Page 108 of 155

Shenzhen EMTEK Co., Ltd.

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel: +B6-755-2695 4280 Fax:+86-755-2695 4282

EMITEK

Access to the World

Radiated Emission Measurement
File :;TUV 8 Data #151 Date: 15/08/14/
BO.O dBuV/m
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1000.000 2700.00  4400.00  6100.00  7800.00 9500.00  11200.00 12900.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 16229.00 56.74 -7.06 49.68 74.00 -24.32 peak
2 * 15229.00 41.91 -7.06 34.85 54.00 -19.15 AVG

*:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUV 8\Data #151
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EMITEK

Access to the World

Radiated Emission Measurement

File ;TUV 8 Data #154 Date: 15/08/14/
80.0  dBu¥/m
Limit1: —
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1600.000 2700.00  4400.00  6100.00  7800.00  9500.00 11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 14872.00 57.76 -6.66 51.10 74.00 -22.90 peak
2 * 14872.00 43.30 -6.66 36.64 5400 -17.36 AVG
*Maximum data  x:Over limit  l.over margin Operator: KK

File :TUV 8\Data #154
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EMITEK!

Access to the World

Radiated Emission Measurement

File :-TUV 8 Data #153 Date: 15/08/14/
80.0 dBu¥/m
Limit1: —_—
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1000.000 2700.00  4400.00  6100.00 7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 17133.00 56.28 -3.91 52.37 74.00 -21.63 peak
2 * 17133.00 42,04 -3.91 38.13 54.00 -15.87 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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EMITEK

Access to the World

Radiated Emission Measurement

File :-TUV 8 Data :#246 Date: 15/08/15/
80.0  dBuV/m
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18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power; AC 120v/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 26015.50 86.93 -35.77 5116  74.00 -22.84 peak
2 * 26015.50 7262 -35.77 36.85 54.00 -17.15 AVG
*Maximum data  x:Over limit  [:over margin Operator: KK
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Radiated Emission Measurement

File :TUV 8 Data #247 Date: 15/08/15/
0.0 dBuV¥/m
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18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 2395000  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26032.50 85.70 -35.75 49,95 74.00 -24.05 peak
2 * 2603250 7121 -35.75 3546  54.00 -1854 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV 8 Data #248 Date: 15/08/15/
80.0  dBu¥/m
Limit1: —
70 ‘ A i
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60 : ! f :
1 ; ! l | !
® ‘ ‘ e WMWWWM it
| ' | ‘ | ‘J %
; ‘ 1 ;
30 I
i
20
10
0.0 ‘ : ‘ ;
18000.00016850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23350.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm Comment
1 25684.00 86.76 -36.18 50.58 74.00 -23.42 peak
2 * 25684.00 71.80 -36.18 35.62 54.00 -18.38 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Data :#248
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File :-TUV 8
80.0 dBu¥/m

Radiated Emission Measurement

Data #249

Date: 15/08/15/

Limit1:

70
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" Mw%wgywwwm
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30
20
10 ‘ :
0.0 ‘ : ‘ :
16000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23350.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2437
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree Comment
1 26007.00 87.06 -35.78 5128 74.00 -22.72 peak
2 * 26007.00 7229 -3578 36.51 54.00 -17.49 AVG
":Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV 8 Data :#250 Date: 15/08/15/

80.0  dBu¥/m

Limit1: —_—

70 j )

60 . ; - : -

50 ‘ L o 1 i' ij

. : b A s Ty

30

20
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0.0 :

18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23350.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT. MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26007.00 87.28 -35.78 51.50 74.00 -22.50 peak
2 * 26007.00 7391 -3578 38.13 54.00 -15.87 AVG

*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV 8\Data #250

Page: 1
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Radiated Emission Measurement

File :TUV 8 Data :#251 Date: 15/08/15/
80.0  dBu¥/m
: “Limitt: —_
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50 i :
50 ; i f i oy
| VWWWWMWWWWWM Wt :
30
20 :
10 5
0.0
18000.00018850.00  19700.00  20550.00  21400.00  22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment  Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment

1 25981.50 85.97 -35.81 50.16  74.00 -23.84 peak

2 * 25981.50 72.04 -35.81 36.23 54.00 -17.77 AVG

*:Maximum data  x:Over limit  !:over margin Operator: KK
File :TUV 8\Dala #251 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data :#61 Date: 2015/08/12
800  dBuV/m
Limit]: =
it
70 !
60 ‘ L : g ‘ : . X
50 ‘ ! ! :' : :
40 ‘ 1
30 !
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10 3
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2310.000 2318.00  2326.00  2334.00  2342.00  2350.00 2358.00  2366.00  2374.0D 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15,247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB8 Detector cm degree  Comment
1 * 2384.480 2827 3025 58.52 74.00 -1548 peak
*:Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data #61 Page: 1
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File :TUV 8 Data :#62 Date: 2015/08/12
80.0  dBuV/m
o Limitl:  —
Eimitas
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2310.000 2316.00  2326.00 2334.00 2342.00 2350.00 2358.00 236600  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment
1 * 2385.920 13.20 30.26 43.46 54.00 -10.54 AVG
“Maximum data  x:Over limit l:over margin Operator: XLX

File :TUV 8\Data :#62
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Data #63

Date: 2015/08/12

Limit1:

File :TUV 8
80.0  dBu¥/m
70
60

Lot

«W&MWMWMMMWMMMWWWWWMWMWMWWW ol

50
40 ! :
30 z |
20 ' ‘
10 i
0.0 : :
2310.000 2318.00  2326.00  2334.00 234200 2350.00 2358.00 2366.00 2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2385.440 27.41 30.25 57.66  74.00 -16.34 peak
*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#63
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Radiated Emission Measurement

File :TUV 8 Data :#64 Date: 2015/08/12
80.0 dBu¥/m
Limit1: —_
Eimits
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2310.000 2318.00  2326.00 233400 234200 2350.00 2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 2384.560 13.35 30.25 43.60 54.00 -10.40 AVG

*“Maximum data  x:Overlimit  !:over margin Operator: XLX

File :TUV 8\Dala :#64 Page: 1
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Radiated Emission Measurement

File ;TUV 8 Data #67 Date: 2015/08/12
a0.0 dBu¥/m
U Limitl: e
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2483500 248515  2486.80  2488.45 249010 2491.75  2493.40  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: DL1018A, MID1016-MA
Mode:11b 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 * 2483.945 28.51 30.71 59.22 74.00 -14.78 peak

*:Maximum data  x:Over limit :over margin Operator:  XLX

File :TUV 8\Data :#67 Page: 1
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Radiated Emission Measurement

File ;TUV 8 Data :#68 Date: 2015/08/12
80.0  dBu¥/m
Limit1: —
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2483.500 248515  24B6.80  2408.45 249010 248175 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: DL1018A, MID1016-MA
Mode:11b 2462

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 % 2484.671 1327  30.71 43.98 54.00 -10.02 AVG

*:Maximum data  x:Over limit  l:over margin Operator: XLX
File :TUV 8\Data #68 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #65 Date: 2015/08/12
gb.c dBu¥/m
Limit3: J—
Eimit:
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2483500 248515  2406.80  2488.45 249010  2491.75 249340  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ~ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 * 2483.896 2817  30.71 58.88 74.00 -15.12 peak

*Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data #65 Page: 1
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File :TUV 8 Data :#66 Date: 2015/08/12
80.0 dBu¥/m
! Limit1: —
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2483.500 248515  2486.80  2400.45 249010 249175 249340 2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11b 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 2485.051 13.43 30.71 4414 5400 -9.86 AVG
*:Maximum data  x:Over limit l:over margin Operator: XLX

File :TUV 8\Data #66
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Radiated Emission Measurement

File :TUV 8 Data #69 Date: 2015/08/12
80.0  dBuV/m
U Limitl: . ——
—kimit2:
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2310000 2318.60  2326.00 233400 234200  2350.00  2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree Comment
1 * 2387.680 28.51 30.27 58.78  74.00 -15.22 peak
*:Maximum data  x:Over limit  l:over margin Operator: XLX

File : TUV 8\Data #69

Page: 1
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Radiated Emission Measurement

File :;TUV 8 Data #70 Date: 2015/08/12
80.0  dBuV/m
Limit1: -
Limit2:
70
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2310.000 2318.00  2326.00  2334.00 234200 2350.00 2356.00 2366.00 2374.00 2330.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2386.960 13.33 30.27 43.60 54.00 -10.40 AVG
*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#70 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #71 Date: 2015/08/12
80.0  dBuV/m
: ! : | ! Limit1: —_
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2310.000 2310.00 232606 233400  2342.00 2350.00 2358.00  2366.00  2374.00 2380.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/im dB Detector cm degree Comment
1 * 2381.520 27.17 30.24 57.41 74.00 -16.59 peak
*“:Maximum data  x:Over limit  l:over margin Operator:  XLX

File :TUV 8\Data :#71 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #72 Date: 2015/08/12
80.0 dBu¥/m
© Limit1: ———
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2310.000 2316.00  2326.00 233400  2342.00  2350.00 23%8.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuV/im dB Detector cm degree Comment
1 * 2389.200 13.45 30.27 43.72 54.00 -10.28 AVG

*:Maximum data  x:Over limit  :over margin Operator: XLX

File :TUV 8\Data #72 Page: 1
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Radiated Emission Measurement

File ;TUV 8 Data #73 Date: 2015/08/12
80.0  dBuV/m
Limit1: e
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40
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2483500 248515  2486.80  24B8.45 249010  2491.75  2493.40  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 * 2483.648 30.54 30.70 61.24 74.00 -12.76 peak
*:Maximum data  x:Overlimit l:over margin Operator:  XLX

File :TUV 8\Data #73 Page: 1
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EMTEK
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Radiated Emission Measurement

File :TUV 8 Data :#74 Date: 2015/08/12
80.0  dBuV/m
i Limit1: —
70 :
(1] ‘
50
1
.
40
k) ; ;
20 ! !
10
0.0 ;
2483.500 2405.15  2486.80  24B8.45 249010  2491.75 249340 249505 249570 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 * 2483.599 15.23 30.70 45.93 54.00 -8.07 AVG
*'Maximum data  x:Overlimit l:over margin Operator:  XLX

File :TUV 8\Data #74

Page: 1
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EMITEK
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Radiated Emission Measurement

File ;TUV 8 Data #75 Date: 2015/08/12
80.0  dBuV/m
Limit1: —_—
it

70

0 N ! 1 o i oo

50 ' “ : : :

40

30 ‘

20

10

0.0 : : i ‘

2483.500 248515 248680 248845 249010  2491.75 249340  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 * 2484.226 28.46 30.71 59.17  74.00 -14.83 peak

*:Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data #75 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #76 Date: 15/08/13/
80.0  dBuV/m
j Limit1: —
it

70

50

50

1

40

30

20

10

0.0 : : : .

2483.500 248515  2486.80  24B8.45 249010 2491.75  2493.40  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11g 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuvim dB Detector cm degree  Comment

1 * 2484.077 1315  30.96 4411 54.00 -9.89 AVG

*Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data #76 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #79 Date: 15/08/13/
80.0 dBuW/m
Limit1: _
Limit:
70
‘ ‘ ‘ : ; 3 1
60 ) i ; . : . ' .fi{
R bbbt s i B s Aotk st o et M ‘
50 i ; | i ; : | |
40
30
20 . :
10 ‘ ‘
0.0 |
2310.000 2318.00  2326.00 233400 234200 2350.00  2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuv/im dB Detector cm degree  Comment
1 * 2390.000 31.87  30.50 62.37 74.00 -11.63 peak
*:Maximum data  x:Over limit  L:over margin Operator:  XLX

File :TUV 8\Data #79 Page: 1
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EMTEK
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Radiated Emission Measurement

File :TUV 8 Data #80 Date: 15/08/13/
80.0  dBuV/m
: Limit1: —
imitid:
70 '
60
50
: 1
40 .
30
20
10
0.0 ! ;
2310.000 2318.00  2326.00 233400 234200 2350.00 2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 2389.520 13.32 30.49 43.81 54.00 -10.19 AVG
*:Maximum data  x:Over limit  !:over margin Operator: XLX

File : TUV 8\Data #80 Page: 1
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EMTEK
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Radiated Emission Measurement

File :TUV 8 Data #77 Date: 15/08/13/
80.0  dBuV¥/m
: Limiti: —
—kimitas
70
Fib bttt oot st Al o s P M A A A i a2 At P

50 i 5 1 : : :

40 : 1

30 :

| |

20 ‘ :

10 ‘ ‘

0.0 i ; ;

2310.000 2318.00  2326.00  2334.00 234200  2350.00 2358.00 2366.00 2374.00 2330.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2379.200 28.58 30.45 59.03 74.00 -14.97 peak

*:Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data #77

Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #78 Date: 15/08/13/
80.0  dBuV/m
: Limit1: —
Eimita:
70
s0 -
50 |
40
i ;
a0 ‘ ;
20
10
0.0 : :
2310.000 2318.00  2326.00  2334.00 234200  2350.00  2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15,247 Power; AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2412
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2385.920 13.23 30.48 43.71 54.00 -10.29 AVG
*:Maximum data  x:Over limit  f.over margin Operator: XLX

File :TUV 8\Data #78

Page: 1
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Radiated Emission Measurement

File :TUV 8 Data :#81 Date: 15/08/13/
80.0  dBu¥/m
Limit1: —_—
- - - - bimits
70 : ‘ ‘ e ' R
0 i " IR U 1 : ,
WWMWMWWMMMWWA«WWW

50 ‘ 3 ‘ :

40

30

20

10 : : : ‘

0.0 : :

2403.500 240515  24B6.80  24BB.45 249010  2491.75 249340 243506  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/80Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 2484.490 27.33 30.96 58.29 74.00 -15.71 peak

*:Maximum data  x:Over limit !:over margin Operator: XLX

File :TUV 8\Data #81 Page: 1
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Radiated Emission Measurement

File :TUV & Dala #82 Date: 15/08/13/
80.0 dBuV/m
Limit1: —
Eimit:

70

50

50 :

1

a0 X 5

a0 ! | i |

20

10

0.0 : :

2463.500 248515  2486.80  24B8.45  2490.10 249175  2493.40 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 2484.589 13.05 30.96 44.01 54,00 -9.99 AVG

*:Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data #82 Page: 1
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File :TUV 8 Data :#83 Date: 15/08/13/
80.0  dBuV/m
Limit1: —
—Limitd:
70
o | 1 : . : A
WWJWWMMMW»MM«MW’%WNMMW#MW&MM
50 | ‘ : !
40 )
30 ! ‘ 1
20
10 ‘
0.0 : ,
2483500 248515  2486.80  2488.45  2490.10 2491.75  2493.40  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 * 2484127 28.27 30.96 59.23 74.00 -14.77 peak
"Maximum data  x:Over limit l:over margin Operator: XLX

File :TUV 8iData :#83 Page: 1
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File . TUV 8 Data :#84 Date: 15/08/13/
80.0  dBuV/m
CLimitl: e
drimita

70

60 ' |

50 ‘ !

1

40 -
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20

10 '

0.0 ! : i

2483.500 248515  2486.80  2483.45 243010  2481.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 20M 2462
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 % 2484242 13.59 30.96 44.55 54,00 -9.45 AVG

*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File :TUV 8\Data :#84

Page: 1
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File :TUV 8 Data #87 Date: 15/08/13/
80.0 dBu¥/m
: : Limit1: —
: - cimita:
70 X ' : '
oAb HA i i D Ao b bt o R oo it

50 f 3 . L " ' :

40

30

20
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0.0

2310.000 2318.00  2326.00 233400 234200 2350.00 2358.00 2366.00 2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2385.760 27.36 30.48 57.84 74.00 -16.16 peak

*:Maximum data  x:Over limit  !:over margin Operator:  XLX

File : TUV 8\Data :#87 Page: 1
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Radiated Emission Measurement

File ;TUV 8 Data :#88 Date: 15/08/13/
80.0 dBu¥/m
! . : ~ Limit1: —
: —himit:
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10
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2310.000 2318.00  2326.00 233400 234200 2350.00 2358.00 2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/i60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
4 * 2384.800 13.03 30.48 43.51 54.00 -10.49 AVG
*:Maximum data  x:Overlimit l:over margin Operator: X1LX

File :TUV 8\Data :#88 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #85 Date: 15/08/13/
80.0  dBuV/m
-~ Limit1: —_

70 i

60 R . . ‘ : i ) U

5 ‘ ! ‘ ‘ "

40

30 »

20

10 }

0.0 . i

2310.000 2318.00  2326.00 233400 234200 235000  2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2385.200 27.69 30.48 58.17 74.00 -15.83 peak

*“:Maximum data  x:Over limit  l:over margin Operator: XLX

File :TUV 8\Data :#85 Page: 1
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Radiated Emission Measurement

File ;TUV 8 Data :#86 Date: 15/08/13/
80.0  dBu¥/m
: Limit1: —
. —imita:
70 !
, |
60 : i
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40
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0.0 :
2310.000 2318.00  2326.00  2334.00 234200  2350.00 2358.00  2366.00  2374.00 2390.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2422
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 * 2384.720 13.12 30.48 43.60 54.00 -1040 AVG
“:Maximum data  x:Over limit !:over margin Operator: XLX

File :TUV 8\Data #86 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 145 von 155
Page 145 of 155

17051839 002

Bldg. 69, Majialong industry Zone, N

Shenzhen EMTEK Co.,Ltd.
District, Shenzhen, Guangdong, 518052 P.R. China
wwn. emtek. com. cn Tel :+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK

Access to the World

Radiated Emission Measurement

File ;TUV 8 Data :#89 Date: 15/08/13/
80.0 dBuV/m
Limit1: —
70 ; .
1 i : : | ! i '

60 %WWWWWWW«WWW

50 ‘ ‘ ‘ i . '

40
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20 ' |

10

0.0 | |

2483.500 248515  2486.80 248845 249010  2491.75 249340 249505  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 2483.780 32.02 30.95 62.97 74.00 -11.03 peak

"Maximum data  x:Over limit  l:over margin Operator: XLX

File :TUV 8\Data #89

Page: 1
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Radiated Emission Measurement
File :TUV 8 Data #90 Date: 15/08/13/
80.0  dBuV/m

70

60
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0.0 : , :
2483500 248515  2486.80 248845 249010 249175 249340  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C

Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: DL1018A, MID1016-MA

Mode:11n 40M 2452

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 2484.573 13.17 30.96 44.13 54.00 -9.87 AVG

*:Maximum data  x:Over limit  h:over margin Operator: XLX

File :TUV 8\Data #90 Page: 1
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EMTEK(

Access to the World

Radiated Emission Measurement

File :TUV 8 Data #91 Date: 15/08/13/
80.0  dBu¥/m
Limit1: —_
- Fimita:
70 oo . i i
: | 1 : ’ i
e |3 [ ! L o . : [ oo
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40
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2463500 248515  24B6.80  2488.45  2490.10 2491.75  2493.40  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 2483.747 28.82 30.95 59.77  74.00 -14.23 peak
*:Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUV 8\Data :#91 Page: 1
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Radiated Emission Measurement

File :TUV 8 Data #92 Date: 15/08/13/
80.0  dBuV/m
Limit1: —_
L-tmita:
70 ’
60
50 ’
h
i - - -
40 ! : RRE
30 H
20 !
10
0.0 { ;
2483.500 248515  24B6.80  2488.45 249010  2491.75 249340  2495.05  2496.70 2500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: DL1018A, MID1016-MA
Mode:11n 40M 2452
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 2483.599 13.57 30.95 44.52 54.00 -9.48 AVG
*:Maximum data  x:Over limit  l:over margin Operator:  XLX

File :TUV 8\Data :#92 Page: 1
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5.1.7 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup
Input Voltage

Operation Mode
Earthing

Ambient temperature

Relative humidity

Atmospheric pressure

2015-08-24

FCC Part 15.207
ANSI| C63.10: 2013
0.15 - 30MHz

FCC Part 15.207
Shield room

AC 120V, 60Hz
A

Not Connected
26°C

55%

101kPa

For details refer to following test plot.

Pass
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File :;TUV
80.0 dBuwV

Conducted Emission Measurement
Date: 2015/08/24

Data #775

Limit1:
I_.imjtZ:

( | | R
[T ORI SE gt
V' wp ‘ IJVU "\\{N—dy Tz '\V\V\ "
J | N ! l\'\'\n AVG
0.0
0.150 0.5 (MH2) 5 30.000
Site Conduction #2 Phase: L1 Temperature: 26
Limit: (CE)FCC PART 15 class C_QP Power: AC 120V/60Hz Humidity: 55 %
EUT: MID
M/N: MID 1016-MA
Mode: WIFI2.4G
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuV dB Detector ~ Comment

1 0.1900 51.65 0.00 51.66 64.04 -1239 QP

2 0.1900 35.22 0.00 35.22 54.04 -18.82 AVG

3 0.5300 46.76 0.00 46.76  56.00 -9.24 QP

4 0.5300 30.47 0.00 30.47  46.00 -1553 AVG -

5 0.9350 45.50 0.00 45.50 56.00 -10.50 QP

6 0.9350 24.98 0.00 2498  46.00 -21.02 AVG

7 2.3050 43.83 0.00 4383 56.00 -12.17 QP

8 2.3050 24.89 0.00 2489  46.00 -21.11  AVG

9 4.4050 46.86 0.00 46.86  56.00 -9.14 QP

10 4.4050 24.08 0.00 24.08  46.00 -21.92 AVG

11 6.4600 45.94 0.00 4594  60.00 -14.06 QP

12 6.4600 28.25 0.00 28.25  50.00 -21.75 AVG

"Maximum data  x:Over limit  :over margin Comment: Factor build in receiver. Operator:

File :TUW\Dala #775

Page:

1
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Conducted Emission Measurement

File :TUV Data :#776 Date: 2015/08/24
80.0 dBuV

Limit1: —
Limit2; i

40

peak

AVE

0.0

0.150 05 MHz) 5 30.000
Site Conduction #2 Phase: N Temperature: 26
Limit: (CE)FCC PART 15 class C_QP Power: AC 120V/60Hz Humidity: 55%
EUT: MID

M/N: MID 1016-MA
Mode: WIiFI2.4G

Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuv dBuv dB Detector ~ Comment

1 0.2100 52.64 0.00 52.64 63.21 -1057 QP

2 0.2100 37.81 0.00 37.81 53.21 -15.40 AVG

3 0.5350 48.76 0.00 48.76  56.00 -7.24 QP

4 0.5350 33.78 0.00 33.78  46.00 -12.22 AVG

5 * 1.0000 49.75 0.00 49.75  56.00 -6.25 QP

6 1.0000 35.18 0.00 35.18  46.00 -10.82 AVG

7 2.2500 48.76 0.00 48.76 56.00 -7.24 QP

8 2.2500 32.27 0.00 3227 46.00 -13.73 AVG

9 3.1750 49.45 0.00 4945  56.00 -6.55 QP

10 3.1750 31.52 0.00 31.52  46.00 -14.48 AVG

11 4.2950 47.87 0.00 47.87 56.00 -8.13 QP

12 4.2950 30.12 0.00 30.12  46.00 -15.88 AVG T
*:Maximum data  x:Over limit !:over margin Comment: Factor build in receiver. Operator:

File :TUWData :#776 Page: 1
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions for below 30MHz
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Photograph 3: Set-up for Spurious Emissions for 30 - 1000MHz

Photograph 4: Set-up for Spurious Emissions for 1 - 18GHz
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Photograph 5: Set-up for Spurious Emissions for 18 - 26.5GHz
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